
CP3450 Series - Model D
Grinder

60
3938

36

31

30

33
34

32

26
25

23
22

27
51

35
37

2125
16

20

18
25

171924
28

2

3
4

1

52

53

56
8

6

6

12

11

13

14
10

7

5

9

57

58

29

62

6

15
15

8281

8384

44

36

46

50

48

49

45

43

40

42 61

47

59

10

54

55



CP3450 Series - Model D
Grinder

Index
No

Part
No Description Qty

1 6155653010 Housing 1
2 6155701000 Rear Sleeve 1
3 675_10 Greaser 1
4 6158727970 CP Logo 1
5 758.120 Bearing 17X40x12 6203 Llb K5 1
6 6155011210 Output-Shaft M14 CP3450-12AA5 1

6155011200 Output-Shaft 5/8" CP3450-12AB5 1
6155011190 Output-Shaft 3/8" CP3450-12AC.. 1

7 6154841590 Spiral Bevel Gear 1
8 6157580630 Bearing 5X16x5 625 Zz 1
9 6156740000 Lock Nut 1

10 2050556513 Flange Nut 3/8" CP3450-12AC.4 2
54 2050556483 Rear Flange 3/8" CP3450-12AC.4 1
55 2050556493 Front Flange Nut 3/8" CP3450-12AC.4 1
11 6155031600 Rear Flange 5/8" CP3450-12AB5 1
12 6155020780 Flange Nut 5/8" CP3450-12AB5 1
13 6155031590 Rear Flange M14 CP3450-12AA5 1

2050533943 Rear Flange 3/8" CP3450-12AC45 1
14 6155020770 Flange Nut M14 CP3450-12AA5 1

2050533973 Flange Nut 3/8" CP3450-12AC45 1
15 6156140900 Screw Lock (For M14 & 5/8" Spindles) 1
16 6154001460 Cylinder 1
17 6154201430 Front Flange 1
18 6154261180 Rotor 1
19 6156611030 Adjust Washer 1
20 2050547623 Blades (Set Of 4)  1
21 6154221600 Rear Flange 1
22 6157581380 Bearing 8X22x7 608Z 1
23 6156731330 Motor End Cap 1
24 6157510100 Bearing 10X30x9 6200 1
25 6156350370 Pin Spring 3X10 4
26 6153212340 Pressing Cover 1
27 6156582970 O Ring 11.8X1.8 1
28 6154841580 Gear 1
29 6153071580 Rear Body (CP3450-12ACR4) 1
30 6153120950 Valve Stem (CP3450-12ACR4) 1
31 6156583030 O Ring 6X2.65 (CP3450-12ACR4) 1
32 6156700560 Plug (CP3450-12ACR4) 1

Index
No

Part
No Description Qty

33 6156811440 Switch Spring (CP3450-12ACR4) 1
34 6156582990 O Ring 12.5X1.8 (CP3450-12ACR4) 1
35 6153071590 Rotate Switch (CP3450-12ACR4) 1
36 6157440310 Filter (CP3450-12ACR4) 1
37 6156583040 O Ring 11.2X2.65 (CP3450-12ACR4) 1
38 6156890390 Ring Snap Rw35 (CP3450-12ACR4) 1
39 6156583010 O Ring 30X1.8 (CP3450-12ACR4) 1
40 6153071560 Rear Body (Safety Lever Type) Included Helicoil 1
42 6153120940 Valve Stem 1
43 6156583030 O Ring 6X2.65 1
44 6156721530 Plug 1
45 99853 O Ring 14X1.8 1
46 6156811440 Switch Spring 1
47 6153212370 Safety Lever Assembly 1
48 6156350380 Pin Spring 3X20 1
49 6156583020 O Ring 36X1.8 1
50 6156583040 O Ring 11.2X2.65 1
51 6156071530 Nut 1
52 6156561870 Guard Joint 1
53 6155041880 4" Guard CP3450-12..4 1

6155042030 4.5" Guard  CP3450-12..45 1
6155041860 5" Guard CP3450-12..5 1

56 6156400290 Washer Plain Z5 U 3
57 6156160270 Screw Hex Head Cap M5x15 3
58 2050524063 Side Handle 1
59 2050541503 Exhaust Filter  (Safety Lever Type) 1
60 6157301880 Exhaust Hose Adaptor (CP3450-12ACR4) 1
81 2050556503 Wrench 2
82 2050485003 Pin Wrench For 3/8"-24F Nut 1
83 2050486673 Pin Wrench For 5/8"-11 & M14 Nut 1
84 8951011464 Hex. Wrench 1/4" For Screw Lock 1
62 2050546543 Air Inlet 3/8" (CP3450-12ACR4) 1

2050542213 Spindle Oil Felt  (Not Shown) 1
2050542223 Oil Felt (Not Show)  1
6154320110 Hose (CP3450-12ACR4 - Not Shown) 1

61 2050543883 Exhaust Foam (Safety Lever Type) 1

TUNE UP KIT
6153973030 (Including Parts No: 20, 22, 24, 27, 49)
BLADES KIT (50 pcs)
6154340650

6158727840
6158727560

Warning Label
Guard Warning Label

6159948760 Safety instructions
6159948630 Operator's manual

Recommended ACcessories

Vibration damping side handle:
6155760780

5" bACking pad for 5/8" & M14 spindles
6159901910 (Washer + pad 5” + nut 5/8" - 11 & M14)

Exhaust hose adaptor
6157301870
(required for safety lever type)

4" bACking pad for 3/8" spindle
6159901900 (Washer + pad 4" + nut 3/8" - 24)

Silencer hose Kit
6154320110

Overhose
2050547523

Spare parts without part number are not sold separately
www.cp.com

2050543763 Rev. 04 - 06/03/2018


